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18.000 GHz 26,000 GHz 1.000 MHz 19.77822 GHz -38.84 dBm -13.84 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.79421 GHz -38.83 dBm -13.83 dé
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582709-01B

LTE Band 7 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum

Ref Level 0,00 dém Offset 11,90 d8 Mode Auto Sweep

SGL Count 100/100

Sp

rum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11,90 dB

Mode Auto Swesp

@1 AvgPwr

(@1 AvgPwr
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Date: 28.0CT.2015 19:25:58

Date: 28.0CT.2015 19:26:52

Start 30.0 MHz 6006 pts Stop 26.0 GHz Start 30.0 MHz 6006 pts Stop 26.0 GHz
Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangetow | Rangeup | RBW | Frequency | __PoweraAbs | ALimit |
30,000 MH2 1,000 GHz | 1.000 MHz 849.31568 MHz | -47.96 dBm -22,96 dB 30,000 MHz 1,000 GHz | 1.000 MHz 890.98402 MHz -47.66 dBm -22.66 dB |
1.000 GHz 2.490 GHz 1.000 MHz 2.48777 GHz ~45.77 dBm -20.77 dB 1.000 GHz 2.490 GHz 1.000 MHz 2,48777 GHz -46.61 dBm -21.61 dB |
2,580 GHz 5,000 GHz | 1.000 MHz 4.97945 GHz | -45,02 dBm -20.02 dB 2,580 GHz | 5,000 GHz 1.000 MHz 4.98912 GHz | -44.87 dBm -19.87 dB
I 5.000 GHz 10,000 GHz | 1.000 MHz 6.99550 GHz -42.91 dém -17,91 dB | 5.000 GHz 10,000 GHz 1.000 MHz 6.99550 GHz -42.92 dém -17,92 dB
10.000 GHz 18,000 GHz | 1.000 MHz 16.78921 GHz -38.88 dBm -13.88 d& 10.000 GHz 18.000 GHz | 1.000 MHz 16.78122 GHz ~38.91 dBm -13.91 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.78621 GHz -38.86 dBm -13.86 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.79421 GHz -38.88 dBm -13.88 dé
il
( ) VIRTIEIT W ( )
Date: 26.0CT.2015 19:24:10 Date: 28.0CT.2015 19:25:04
: C=
Ref Level 0,00 dém Offset 11,90 dg Mode Auto Sweep Ref Level 0,00 dém Offset 11,90 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PAES Limit $heck PAES
SPLRIONS JINE ABS b .10 dEHR—REURIONS JINE ABS BANS
20 dB
_LINE_ABS | SPURIOUS_LINE_ABS
A S -40 der PSS e LA d e P A~
PR SN PRPNESSE PR = I S e
B O ol tnii
-60 dB
=70 der -70 der
-80 dBry -80 derr
-90 dB =90 dey
Start 30.0 MHz 6006 pts Stop 26.0 GHz Start 30.0 MHz 6006 pts Stop 26.0 GHz
[Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | poweraAbs | ALimit | Rangetow | Rangeup | RBW | Frequency | powerabs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 850.28472 MHz | -47.90 dBm -22,90 d8 30,000 MHz 1,000 GHz | 1.000 MHz 989.82517 MHz | -47.80 dBm -22,80 dB |
1.000 GHz 2.490 GHz 1.000 MHz 2,48330 GHz -48.19 dém -23.19 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.45353 GHz -48.13 dém -23.13 dB
2,580 GHz 5.000 GHz | 1.000 MHz 4.99637 GHz | -45.13 dém -20.13 dB 2,580 GHz | 5,000 GHz 1.000 MHz 4.99637 GHz_ -44,96 dBm -19.96 dB
I 5.000 GHz 10,000 GHz | 1.000 MHz 6.99550 GHz -42.99 dBm -17.99 dB 5.000 GHz 10,000 GHz 1.000 MHz 7.06044 GHz -42.98 dém -17.98 dB
10.000 GHz 18,000 GHz | 1.000 MHz 16.78122 GHz ~38.89 dBm -13.89 dB 10.000 GHz 18,000 GHz | 1.000 MHz 16.78122 GHz | ~38.86 dBm -13.86 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.78621 GHz -38.75 dBm -13.75 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.79421 GHz -38.86 dBm -13.86 dB
| T
) VI & ( ) -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582709-01B

LTE Band7 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

rum Spectrur o
Ref Level 0,00 dém Offset 11,90 dB Mode Auto Sweep Ref Level 0,00 dém Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PAES Limit Fheck PAES
.10 dERR—BRURIONS ) INE ABS BARS -10 dEpR—BRURIONS E_ABS b
-20 dB
S_LINE_ABS
A . x T §
T P e [ R PRPES R NV e T m—v S
-60 dBr
=70 dB
-80 de
-90 dB
Start 30.0 MHz 6006 pts Stop 26.0 GHz Start 30.0 MHz 6006 pts Stop 26.0 GHz
Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit | Rangetow | Rangeup | RBW | Frequency | powerabs | ALimit |
30,000 MHz 1,000 GHz | 1.000 MHz 873.54146 MHz -47.81 dBm -22,81 d8 30,000 MHz 1,000 GHz | 1.000 MHz 858.03696 MHz -48.00 dBm -23.00 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48330 GHz -48.22 dBm -23.22 dB 1.000 GHz 2.490 GHz 1.000 MHz 2,47586 GHz -47.89 dBm -22.89 dB
2,580 GHz 5,000 GHz | 1.000 MHz 2.58363 GHz -31.07 dém _ -6.07 dB 2,580 GHz | 5,000 GHz 1.000 MHz 2.58363 GHz -32.36 dBm -7.36 dB
5.000 GHz 10,000 GHz | 1.000 MHz 6.99550 GHz -43.02 dém -18.02 dB 5.000 GHz 10,000 GHz 1.000 MHz 6.99550 GHz -42.93 dém -17.93 dB
10.000 GHz 18,000 GHz | 1.000 MHz 16.78122 GHz -38.96 dBm -13.96 dB 10.000 GHz 18.000 GHz | 1.000 MHz 16.77323 GHz -38.87 dBm -13.87 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.79421 GHz -38,78 dBm -13.78 dé 18.000 GHz 26,000 GHz 1.000 MHz 19.79421 GHz -38.87 dBm -13.87 dé
il
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Date: 28 OCT 2015 19:28:40

LTE Band

7 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Lrum by Lrum -y
Ref Level 0,00 dém  Offset 11,90 dg Mode Auto Sweep Ref Level 0.00 dém Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABES Limit Gheck PAES
.10 dERR—BEURIONS JINE SRS B .10 dEHR—BEURIONS ) INE ARS BARS
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=70 der
-80 dBrr
=90 dey
Start 30.0 MHz 6006 pts Stop 26.0 GHz Start 30.0 MHz 6006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 798.92607 MHz | -48.05 dBm -23.05 d8 30,000 MHz 1,000 GHz | 1.000 MHz 871.60340 MHz | -47.82 dBm -22,82 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48330 GHz -47.91 dBm 1.000 GHz 2.490 GHz 1.000 MHz 2.11415 GHz ~48.03 dém -23.03 dB
2,580 GHz | 5.000 GHz | 1.000 MHz 4.95769 GHz 2.580 GHz | 5.000 GHz | 1.000 MHz 4.98429 GHz -20.16 d&
5.000 GHz 10,000 GHz | 1.000 MHz 6.99550 GHz -17,99 dB 5.000 GHz 10,000 GHz 1.000 MHz 6.89051 GHz . -17.92 dB
10.000 GHz 18.000 GHz | 1.000 MHz 16.78122 GHz -38.79 dBm -13.79 d8 10.000 GHz 18,000 GHz 1.000 MHz 16.78122 GHz ~38.84 dBm -13.84 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.79421 GHz -38.84 dBm -13.84 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.78621 GHz -38.81 dBm -13.81 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582709-01B

LTE Band 7 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum

Ref Level 0,00 dém Offset 11,90 d& Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11,90 dB

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit $heck raks Limit §heck PAES
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Start 30.0 MHz 6006 pts Stop 26.0 GHz Start 30.0 MHz 6006 pts Stop 26.0 GHz
Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangetow | Rangeup | RBW | Frequency | __PowerAbs | ALimit |
30,000 MH2 1,000 GHz | 1.000 MHz 843.50150 MHz | -47.85 dBm -22,85 dB 30,000 MHz 1,000 GHz | 1.000 MHz 997.57742 MHz -47.86 dBm -22,86 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48926 GHz -48.14 dBm -23.14 dB 1.000 GHz 2.490 GHz 1.000 MHz 2,45502 GHz -47.97 dBm -22.97 dB |
2,580 GHz 5,000 GHz | 1.000 MHz 4.96495 GHz | -44,99 dBm 19,99 dB 2,580 GHz | 5,000 GHz 1.000 MHz 4.99879 GHz -44.83 dBm -19.82 dB
I 5.000 GHz 10,000 GHz | 1.000 MHz 6.89550 GHz -42.99 dBém -17,99 d& | 5.000 GHz 10,000 GHz 1.000 MHz 6.99550 GHz -42.98 dém -17.98 dB
10.000 GHz 18,000 GHz | 1.000 MHz 16.77323 GHz -38.89 dBm -13.89 d8 10.000 GHz 18.000 GHz | 1.000 MHz 16.78122 GHz -38.91 dBm -13.91 d8
18.000 GHz 26,000 GHz 1.000 MHz 18.07592 GHz -38.82 dBm -13.82 de 18.000 GHz 26,000 GHz 1.000 MHz 19.78621 GHz -38.78 dBm -13.78 dB
il
( N VILTIG & ( )
Date: 26.0CT.2015 19:31:22 Date: 28.0CT.2015 19:32:16
; C=
Ref Level 0,00 dém Offset 11,90 d@ Mode Auto Sweep Ref Level 0,00 dBm Offset 11,90 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck raks Limit $heck PAES
SPLRIONS JINE ABS b .10 dEHR—REURIONS JINE ABS B
20 dB
LINE_ABS_ | SPURIOUS_LINE_ABS
g4 ey M~ =40 dBr A G M ——A
| PR PR P Bt . rimri N i ! -
| o s
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=70 der -70 der
-80 dBry -80 derr
-90 dB =90 dey
Start 30.0 MHz 6006 pts Stop 26.0 GHz Start 30.0 MHz 6006 pts Stop 26.0 GHz
[Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 949.12587 MHz -47,74 dBm -22,74 dB 30,000 MHz 1,000 GHz | 1.000 MHz 833.81119 MHz | -47.90 dBm -22,90 dB |
1.000 GHz 2.490 GHz 1.000 MHz 2,44907 GHz -47.91 dém -22.91 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.45085 GHz -48.31 dém -23.31 dB
2.580 GHz 5.000 GHz | 1.000 MHz 2.58604 GHz -33.,62 dBm _ -8.62 dB 2,580 GHz | 5,000 GHz 1.000 MHz 2.58604 GHz -33.26 dBm _-8.26 dB
I 5.000 GHz 10,000 GHz | 1.000 MHz 6.89550 GHz -43.03 dém -18.03 dB ‘ 5.000 GHz 10,000 GHz 1.000 MHz 6.89550 GHz -42.98 dém -17.98 dB
10.000 GHz 18,000 GHz | 1.000 MHz 16.77323 GHz -38.92 dBm -13.92 dB 10,000 GHz 18,000 GHz | 1.000 MHz 16.78921 GHz | ~38.86 dBm -13.86 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.78621 GHz -38.83 dBm -13.83 de 18.000 GHz 26,000 GHz 1.000 MHz 19.77822 GHz -38.86 dBm -13.86 dB
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«aanss. FCC RF Test Report

Report No. : FG582709-01B

Frequency Stability
Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0012
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0005
10 Normal Voltage 0.0007 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Battery End Point 0.0001
Note:

1. Normal Voltage = 3.8V.

2. The frequency fundamental emissions stay within the authorized frequency block.

; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35 V

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report Template No.: BU5-FGLTE Version 1.4




«aanss. FCC RF Test Report Report No. : FG582709-01B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.87 5.57 5.77 6.41
Middle CH 4.67 5.77 5.65 6.41 PASS
Highest CH 4.93 5.57 5.74 6.38
SPORTON INTERNATIONAL INC. Page Number 1 A12-1 of 30
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«auanas.  FCC RF Test Report Report No. : FG582709-01B

LTE Band 12/ 10MHz / QPSK
Lowest Channel / 1RB Lowest Channel / Full RB

Spectrum b Spectrum (CE?
Ref Level 30.00 cBm _ Offset 11,20 d& Ref Level 30.00 cém _ Offset 11,20 d&
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Mean | Peak | Crest | 10% | 19% | 0% | v.019% | Mean | Peak | crest | 10% | 1% | ©0.1% | 0.01% |
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«auanas.  FCC RF Test Report Report No. : FG582709-01B

Spectrum o Spectrum (“.1’
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Trace 1 20.20 dém 26.04 dBm 5.83 d8 3.19 d8 5.25 d8 5.77 d8 5.88 g8 Trace 1 20,59 dém 27.96 dBm 7.37 g8 2.96 d8 5.16 d8 6.41 d8 7.16 d8
f—
-~ -~
L J { L J
Date. 1.NOV.2015 16.27.24 Date. 1.NOV.2015 16:27.09
pectrum o Spectrum (.ﬁ
Ref Level 30.00 cém _ Offset 11,20 d& Ref Level 30.00 cém _ Offset 11,20 di
b att 30d8  AQT 1.6 ms @ RBW 10 MHz b Att 30d8  AQT 1.6 ms » RBW 10 MHz
@153 View (@152 View
S
= i
0.1 —
0o =3 00
3 ¥
\ X
\ S .
1E- 1E -
[\ \
\
1
1E | : 3 .
| \
CF 707.5 MHz = Mean Pwr + 20.00 dB_ 3F 707.5 MHz = z Mean Pwr + 20.00 db.
y ive Distribution Function Samples: 100000 C y Ci ive Distribution Function Samples: 100000
Mean | Peak | crest | 10% | 1% | ©8.a% | 0.01% | Mean | Peak | crest | 10% | 1% | ©.a% | 0.01% |
Trace 1 [ 20.20 dem 25,96 cBm 5.75 08 3.10 d8 .10 d8 5,65 d8 5.7 08 Trace 1 [ 2061 dém 27,93 dBm 7.31d8 3.10 d8 5.28 d& 5.41 dB 7.04 08
t=—2N . )
J J { J J
Date: 1.NOV.2015 162746 Date: 1.NOV.2015 162757
Spectrum o Spectrum (“.1’
Ref Level 30.00 cBm _ Offset 11,20 d& Ref Level 30.00 cém  Offset 11,20 di
b att 30d8  AQT 1.6 ms « RBW 10 MHz b Att 30d8  AQT 1.6 ms » RBW 10 MHz
@152 View @152 View
S
= o
= 0.1
0o T = 00 =
\ \ g N
1E- + - 1€ :
[ N
\
| v \
1E: 1E
)
5 15 K
\ \ \
1
CF 711.0 MHz = Mean Pwr + 20.00 dB_ OF 711.0 MHz = Mean Pwr + 20.00 dB_
y Function Samples: 100000 C y Ci ive Distribution Function Samples: 100000
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«aanss. FCC RF Test Report Report No. : FG582709-01B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM

Lowest CH 1.24 1.24 2.98 299 | 495 | 4.9 9.93 9.83 - - - -

Middle CH 1.26 1.25 3 2.96 5.05 4.89 9.71 9.79 - - - -

Highest CH 1.25 1.23 2.99 296 | 495 | 4.96 9.89 9.75 - - - -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582709-01B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

!m’ pectrurn ki
Ref Level 30.00 GBm  Offset 11,20 o w RBW 30 kHz Ref Level 30.00 GBm  Offset 11,20 0B w RBW 30 kHz
e att 30d8 SWT  63.2us  VBW 100kHz  Mode Auto FFT o Att 30d8 SWT  63.2us w VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/109
@10k Max @17k Max
Ml 15.90 dim| Ml 16.00 dBm|
. 699.77030 MHz o " 6949,04830 MHz
nds 26.00 48 nds 26.00 U8
fod i 1.244800000 MHZ 10 di sl el aw 1.242000000 MHz|
Qfactor | 562.2] Qfactor |\ 563.5)
a g
\\» \
-10 der ;
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-40 -40
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GCF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M 1 599.7763 MHz 15.98 dam ndB down 1,2448 MHz [ 1 599.8483 MHz 16.80 d8m ndB down 1.2 |
1 1 699.0706 MHz -10.17 dBm nds TL 1 699.0846 MHz -9.15 dem nds 25.00 d8
T2 1 700.3154 MHz -10.15 dBm Q factor T2 1 700.3266 MHz 9.02 dBm Q factor 563.5 |
)8 )8 L
It J | J L
Date. 1 NOV.2015 16.08.46 Date. 1 NOV.2015 16.08.35

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Date. 1 NOV.2015 16.09.18

(ne oectriim
Ref Level 30.00 dBm Offset 11,20 db w» RBW 30 kHz Ref Level 30.00 gBm Offset 11,20 db w RBW 30 kHz
jo Att 30d8  SWT 63.2 ys w VBW 100 kHz Mode Auto FFT jo Att 30dé  SWT 63.2 us » VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@15k Max [@1Fk Max
MLl 16.47 dim| miil 15.64 dBm|
A P 707.79650 MHz 20 707.30250 MHz|
2 ndm 26.00 u8)| 15 ndB 26.00 U8
o AETONAT A, a1 1.2550900000 MHz v P o e o Tl VAN LT 50000000 MHz|
= Q factor 563.0) / Q factor 565.7]
\
0
~10 dB
2
A — —
L G S WY B e
40 -40
50 cf 50 df
-60 di -60
CF 707.5 MHz 1001 pts SER" 2.8 MHz CF 707.5 MHz 1001 EIS SEM\ 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result
M1 1 707.7965 MHz 16,47 d8m ndB down 1,2559 MHz M1 -} 707.3825 MHz 15,64 dBm nde down 1,2503 MHz |
T1 1 706.8734 MHz -9.44 dBm nds 26.00 dB T1 1 706.879 MHz -10.15 dBm nds 5.00 d8
T2 1 708.1294 MHz -9,72 dém Q factor 563.6 T2 1 708.1294 MHz ~10.17 dBm Q factor 565.7 |
)8 "W o T T
I J [l

Date. 1 NOV.2015 16.08.29

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

‘m trury
Ref Level 30.00 GBm  Offset 11,20 0B w RBW 30 kHz Ref Level Offset 11,20 0b w RBW 30 Wiz
jo Att 30dé  SWT 63.2 ys w VBW 100 kHz Mode Auto FFT jo Att SWT 63.2 us » VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @15k Max
M0 16.27 dnm| il 15.91 dnm
. | 71529440 MHz o 714.96150 MHz|
ndp 26.00 8| 26.00 48|
i cadind TE 1250000000 MHz| . 1.233600000 MHz
i factor \ 572.1 579.6|
0 7 0
-10d ¥ -10d
/
20 d . 20 d
g 1 AYARY 2V |- = Vo
NS~ W\ oy ~ - )
30 -3
40 d 40 d
50 df 50
-60 -60
CF 715.0 MHz 1001 pts Span 2.8 MHz CF 715.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre| X-value ] Y-value | Function | Function Result
ML 1 16.27 dBm e down 1,2503 MHz ML 1 714.9615 MHZ 15,91 dBm ndB down 1,2336 MHz ||
T1 1 714.6706 MHz -9.98 dBm nds 26.00 d8 1 i 714.6734 MHZ -9.95 dam nds 26.00 d8
T2 1 715.921 MHz -9.68 dBm Q factor 572.1 T2 1 715.907 MHz -9.85 dam Q factor 579.6
T

VHLIEID W8

Date. 1.NOV.2015 16:10.12

Date. 1,NOV.2015 16:1001

nnnn e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582709-01B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

(%)

pectrun

&

Date. 1 NOV.2015 16:10.55

Date. 1. NOV.2015 16:10.44

Ref Level 30.00 GBm  Offset 11,20 b w RBW 100 kHz Ref Level 30.00 GBm _ Offset 11,20 0B w RBW 100 kHz
e At 0de  SWT 194s @ VBW 300 kHz  Mode Auta FFT o Att a0d8 SWT 1945 @ VBW 300%Hz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
Miil 19.19 dim| mil 16.76 dBm)|
701.50100 MHz] M 701.30920 MHz|
ki [ 26.00 8| b . ndB 26.00 d8|
o ~ 2.970000000 MHZ Tod [ - Bw 2.991000000 MHZ|
Q factor 2a5.5) = ] Q factor \ 1.5
0d 0 \
/ \
-10 -10 U 4
/ \n
5= 20 dBm—f— Bl
a0
40 40
S0d 50 d
60 60
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result
ML 1 701.501 MHz B down 2,979 WHz [ 1 701.3002 MHz 16.76 dom nde down 2,991 MHz
1 1 699.0255 MHz nd8 26.00 d8 1 1 699.0075 MHz -9.21 dm ndg 26.00 d8
T2 1 702.0045 MHz Q factor 2358.5 T2 1 701.9985 MHz 9.08 dém Q factor 4.5 |

Middle Channel / 3MHz / QPSK

Middle Channel /l3MHz / 16QAM

g

Date. 1. NOV.2015 16:11.27

m pectrun ko
Ref Level 30.00 GBm _ Offset 11,20 0b w RBW 100 kHz Ref Level 30.00 GBm _ Offset 11,20 0B w RBW 100 khz
s At 30ds  SWT 19Us @ VBW 300 kHz  Mode Auto FFT o Att a0d8 SWT 1945 w VBW 300%Hz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@10k Max @1k Max
MICi 17.6a dBm| LR 16.92 dim|
s 1 707.09240 MHz| 706.97250 MHz|
- /B ¥ 26.00 de| ndB_ 26.00 8|
i { AR Ty 2.997000000 MHZ oo ;. i 55000000 MHz|
= / Q factor «\ 2a5.9) Q factor 239.2)
0d
v
-10 ¥
20 dBm =t i - \,
-0
-40 40
50d 50 d
60 d 60
GF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result
M1 1 707.0924 MHz 17.63 d8ém nde down 2,997 MH2 M1 1 706.9725 MHz 16.92 dBm nde down 2,955 MHz
71 1 705.9895 MHz -8.66 dBm ndg 26.00 dB 1 1 706.0255 MHz -5.50 dam nds 26.00 d8
T2 1 708.9865 MHz -8.24 dém Q factor 2 S T2 1 708.9805 MHz -9.40 dem Q factor 239.

T e

-

Date. 1 NOV.2015 16:11.38

] L

Highest Channel /3MHz / QPSK

Highest Channel /3MHz / 16QAM

Date. 1 NOV.2015 16:1220

Date. 1 NOV.2015 16:12110

ctrum ‘“&3 pectrum Lo
Ref Level 30.00 dBm Offset 11,20 db w RBW 100 kHz Ref Level 30.00 dBm Offset 11,20 db w RBW 100 kHz
b ALt 30d8  SWT 19 s » VBW 300 kHz  Mode Auto FFT jo Att 30dé  SWT 19 ps » VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
CIE 18.01 dnm| MLl 17.10 dBm|
A M 719.75070 MHz] b 714.27720 MHz
W = YR = ~ AU 26.00 48| A ndB 26.00 48|
W il e et queiori ) g 385000000 MH L. oS ~ 955000000 MHz|
. 7 Q factor 239.1 , 7 Q factor \ 2414
/ | |
0 di o -
0 0 7 I
7 v
-10 ~10 dB
7 \
\ /
- S ey S " o
-40 -40
-50 df -50 df
-60 di -60
CF 714.5 MHz 1001 pts 526" 6.0 MHZ CF 714.5 MHz 1001 pt SEaﬂ 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value |  Y-value | Function | Function Result
M1 1 713.7507 MHz 18.01 d&m ndB down 2,985 MHz A 1 713.2772 MHz 17.10 d8m ndB down 2,955 MHz
T1 1 713.0015 MHz -8.52 dBm ndg 26.00 dB T1 1 713.0315 MHz -8.73 dBm nds 26.00 dB
T2 1 715.9865 MHz -8,16 dém Q factor 239.1 T2 1 715.9865 MHz -9.10 dém Q factor 241.4

] Tunmn e

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FG582709-01B

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

‘ pectrum
Ref Level 30.00 GBm _ Offset 11,20 b w RBW 100 kHz Ref Level 30.00 GBm _ Offset 11,20 0B w RBW 100 kHz
o Att 0de SWT 194s @ VBW 300 kHz  Mode Auta FFT o Att a0d8 SWT 1945 w VBW 300%Hz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@10k Max @ 1Pk Max
MLl 15.77 divm| miil 14.21 a1
R 70%.57900 MHz| b 7053.27600 MHz|
ke 26.00 dg| nds 26.00 48
104 N TAAY Akl o - 4.945000000 MHZ fod N~ A At e B S 4.905000000 MHZ|
T Q factor 142, T Q factor 1404
od 0 I
/ \
10 -10 dBi
] T
\
20 d 20d
P\ R e
b0 o ) i
-40 -40
50d 50 d
-0 d -0
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 2.579 MRz 15.77 dom B down 4.945 MHz ML 1 703.278 MHz 14.21 dom ndd down 4,908 MHz
1 1 699,052 MHz -10.41 dm nds 26.00 d8 1 | 699.042 MHz -11.73 dBm nds 26.00 d8
T2 1 ~10.00 dém Q factor 142.1 T2 1 703.948 MHz ~11,73 dém Q factor 143.4

T : ! TG

Date. 1 NOV.2015 16:13.03

i )8 ] L

Date. 1 NOV.2015 16:1253

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m ‘“l?
Ref Level 20.00 cBm  Offset 11,20 o w RBW 100 kHz
lo Att 30d8  SWT

trum

pe
Ref Level 30.00 cbm  Offset 11,20 o w RBW 100 kHz

19 us @ VBW 300 kHz  Mode Auto FFT o Att a0de  SWT 19 us w VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@1Fk Max
Ml 15.89 dBm| Ml 1444 dF
70592200 MHz 70015900 MHz|
“ ndB 26.00 Ja8| = ndB 26.00 48|
i N By S 5.045000000 MHz T JA LTVt R A VB S 4.885000000 MHz
5 Q factor 139 9] / Q factor 145.0
d f
0 / 0
' T v‘/
-10 - -10 7
/ /
VA o =
\f ALYy A
-40 -40
50 df -50
-60 df 60
CF 707.5 MHz 1001 pts Span 10.0 MHz GF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result
M1 1 705.922 MHz 15.89 d8m nde down 5.045 MH2 M1 1 708.159 MHz 14,44 dBm nde down 4.885 MHz
1 1 704.953 MHz -10.03 dém nd8 26.00 dB TL 1 705.022 MHz -11,28 dBm ndg 26.00 dB
T2 1 705.998 MHz -9.93 dam Q factor 139.9 T2 1 705.908 MHz -11.23 dém Q factor 145.0 |

)8 ] VIS o

Date. 1 NOV.2015 16:13.36

)\ ] L

Date. 1 NOV.2015 16:13.46

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

) 'm ctrumn
Ref Level 30.00 GBm  Offset 11,20 b w RBW 100 Kz Ref Level 30.00 GBm __ Offset 11,20 0B w RBW 100 kHz
jo Att 30de  SWT 19 ys » VBW 300 kHz Mode Auto FFT jo Att 30de SWT 19 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
M 15.57 dnm| Ml 13.60 dBm|
712.79100 MHz| 714.95000 MHz|
2 2
“ ¥ “ nds 26.00 48
" ; <\ —ry A e Y e . L, RPN 4.955000000 MHg|
. ] Q factor \‘ o Q factor \ 1441
0 1 0
0 ’ 0
y \
-10 df . -10 df X
/ \ \
20d 20d
e A ) \ =
a0 30 = = v
40 d 40 d
50d 50 d
-60 -60
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result | Type | Ref | Tre| X-value ] Y-value | Function | Function Result |
ML 1 712.721 MHz 15.57 dBm e down 4,945 MKz ML i 713,95 MHz 13.60 dBm ndB down 4,955 MRz ||
T1 1 711,052 MHz -10.35 dBm nds 26.00 d8 1 1 711,032 MHz -12.08 dBm nds 26.00 d8
T2 1 715.998 MHz -10.50 dm Q factor 144.1 T2 1 715,988 MHz -12.22 dém Q factor 144.1

It ] VLIS e

Date. 1 NOV.2015 16:14:29

) ] L1071 —

Date. 1 NOV.2015 16:14.18

SPORTON INTERNATIONAL INC.
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«auanas.  FCC RF Test Report Report No. : FG582709-01B

LTE Band 12

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM
=) (Spectrum =)

Ref Level 30.00 GBm _ Offset 11,20 0b w RBW 300 khz Ref Level 30.00 GBm _ Offset 11,20 0b w RBW 300 khz
s At 30d8 SWT  12.6us @ VBW 1MHz Mode Auto FFT o Att 30d8 SWT  12.6us w VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
Milil 16.56 dBm| mibl 16.00 dBm|
ot " 705.6580 MHz o 705.0990 MHz
i R nds 6.00 U8 i ¥ ndB 26.00 u8)|
| SEATRT v BW 9.930000000 MHz| A" it i i T T 9.830000000 MHe|
104 = \ 10 d - = \ ‘
7 Q factor \ 71.1 ! Q factor \ 71
/
0d 0 f 5
/ i
-10 -10 dBrm - -
§
1 ra=Tar Vo —
-40 40
50d 50 d
60 der 60
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M 1 705.656 MHz 16.56 dom B down 9,93 MHz [ 1 5,090 MHz 16.00 dom nd8 down 9,63 MHz |
71 1 696,985 MHz -9.52 dbm nds 26.00 d8 1 1 699,105 MHz -10.33 dem nds 26.00 d8
T2 1 708.915 MHz 9,93 dém Q factor 711 T2 1 708.935 MHz 9,71 dém Q factor 71.7 ||
) THI o8 )i ] [
Date. 1. NOV.2015 161645 Date. 1.NOV.2015 16:16:34

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

m ‘“,1’ pectrum ks
Ref Level 30.00 GBm  Offset 11,20 0b w RBW 300 kiz Ref Level 30.00 GBm _ Offset 11,20 0b w RBW 300 khz
s Att 30d8 SWT  12.6us @ VBW 1MHz Mode Auta FFT o Att 30d8 SWT  12.6us @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
[TE]] 17.87 divm)| miil 16.51 dim|
7104770 MHz X Lt 7056020 MHz
e i L, S 26.00 48 = . Fon 26.00 48
) o ol TiinER AR ¥ 9,710000000 MHz vl ke — 9.,790000000 MHz|
104 e 104 + 2
/ Q factor \ 70.2] /‘ Q factor 2.1
0d 0 {
/
!
10 -10 dem L
/ \
AN A X =,
-0
40 40
S0d 50 d
60 der 60
GF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result
M1 1 710.477 MHz 17.87 dem nde down 9.71 MHz M1 1 705.802 MH2z 16.51 d8m nde down 9.79 MHz |
1 1 702.665 MHz -9.36 dbm nds 26.00 d8 1 1 702,625 MHz -9.91 dam ndg 26.00 d8
T2 1 712,375 MHz -8.28 dém Q factor 73.2 T2 1 712.415 MHz -9.46 dBm Q factor 2.1 ||
1 T o )i LU —
Date. 1.NOV.2015 16:17:47 Date. 1,NOV.2015 16:17.27

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

= ‘:m trun ka2
Ref Level 20.00 cBm  Offset 11,20 db w RBW 300 khz Ref Level 30.00 cBm  Offset 11,20 b w RBW 300 khz
o Att J0dE SWT  12.6us @ VBW 1MHz Mode Auto FFT o Att 30d8 SWT  12.6us w VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max K Max
Ml 17.01 dit| il 16.61 dnm
1 711.9190 MHz " 714.4570 MHz
2 2
= | A AREE 26.00 de| e _ndp 26.00 8|
o et - B s 9.890000000 MHZ 0 MV a7 9.750000000 MHz|
3 ] Q factor 72.0 5 Q factor \ 79.3
0 / 0 i
0
J A
104 . -10d
ot
R0 Jepp 2 20d8m 7V =
30 Pt 30
40 d 40 d
50 df 50
60 60
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result | Type | Ref | Tre | X-value | Y-value | __Funetion | Function Result
M1 1 711.919 MHz 17.81 dm ndB down 9.89 MHz ™ 1 714.457 MHz 16.61 dam ndé down 9.75 MHz
T1 1 706.005 MHz -8.41 dBm nds 26.00 dB T1 1 706.068 MHz 9.59 dBm ne 26.00 d8
T2 1 715.895 MHz 3 dBm Q factor 2.0 T2 1 715.815 MHz 22 dem Q factor 733

) ] TS o i ] J L0711 —

Date. 1,NOV.2015 1618

Date. 1 NOV.2015 16:18.00
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«aanss. FCC RF Test Report Report No. : FG582709-01B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM

Lowest CH 1.08 1.09 2.7 2.7 4.5 4.49 8.97 8.95 - - - -

Middle CH 1.09 1.09 2.73 27 4.5 4.51 9.05 9.05 - - - -

Highest CH 1.09 1.09 2.73 273 | 4.48 4.49 9.03 8.99 - - - -

SPORTON INTERNATIONAL INC. Page Number 1 A12-9 of 30
TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FGLTE Version 1.4




«auanas.  FCC RF Test Report

Report No. : FG582709-01B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Ref Level 30.00 cBm  Offset 11,20 of w RBW 30 &

(%)

Ref Level 30.00 cbm  Offset 11,20 o w RBW 30 kHz

jo Att 30d8 SWT 63.2 ys » VBW 100 kHz Mode Auto FFT jo Att 30dé  SWT 63.2 ys » VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 10k Max
Mili] 17.10 dBm| mil 15,79 dim|
s 69976110 MHz o 699 50900 MHz
@ I 1.079720280 VMHz 15 Occ Bw 1.085314685 MHz
AN,
10 di = 10 di 1
od - 3 0 -
4 / A
-10 d&m - .-
\ \
at s O L
40 -40
S0d 50 d
-60 -60
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M. 1 699.7811 MHz 17.18 d8m M: 1 699.5098 MHz 15.79 d8m |
T1 1 699.15734 MHz 10.63 dBm Occ Bw 1.07972028 MH2 T1 1 699.16294 MHz 7.17 dBm Occ Bw 1.085314685 MH2
T2 1 700.23706 MHz 10.59 dém T2 1 700.24825 MKz §.24 dém |

) ] WIS W8

Date. 1 NOV.2015 16.08.14

)8 ] s e

Date. 1 NOV.2015 16.08.25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

o
Ref Level 30.00 dBm Offset 11,20 db w RBW 30 kHz Ref Level 30.00 gBm Offset 11,20 db w RBW 30 kHz
jo Att 30d8  SWT 63.2 ys » VBW 100 kHz Mode Auto FFT Jo Att 30 d8 63.2 us w VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
mif M
!
“ 1 = Oce Bw 1.09090909 1 MHz| he Occ Bw 1.088111888 MHz
LAA A o aVat T | Y, T
10 di 10 di =
{
|
odi 0 7
. \ 7 \
[ \ / “
~10 dBm ~10 dB 7
\ / \
20 ~ A A f \ _
¢ ot PR i /A S, ~ R R N
L% AV B
40 -40
S0d 50 d
-60 dBr -60
CF 707.5 MHz 1001 pts Sza" 2.8 MHz CF 707.5 MHz 1001 EIS SEM\ 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result |
M1 1 707.5755 MHz 16.95 dBm M1 -} 707.1895 MHz 15,46 dBm
T1 1 706.95175 MHz 9.77 dBm Occ Bw 1.090909091 MHz T1 1 706.95455 MHz 8.15 dBm Occ Bw 1.088111888 MH2
T2 1 708.04266 MHz 9,15 dém T2 1 708.04266 MHz 8.04 dBm

)| ] VIS o

Date. 1NOV.2015 16.09.08

)8 ] L

Date. 1 NOV.2015 16.08 57

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectn
Ref Level 30.00 GBm  Offset 11,20 0B w RBW 30 ¥ Ref Level 30.00 cBm  Offset 11,20 0B w RBW 30 kHz
jo Att 30de  SWT 63.2 ys & VBW 100 k Mode Auto FFT jo Att 30d8  SWT 63.2 us » VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
Ml 16.42 dim CIET 15,73 dim
a0 71409290 MHz| a0 71521610 MHz
\,~u‘ Bw 1.088111888 MHz| 1.088111888 MHz|
N g™ . I
10 d& 10 ~ 1
0de & 0 7
/ \
-10 df -10 df 7 -
\ / %
At e : =P
e
40 d 40
50d 50 d
-60 -60
CF 715.0 MHz 1001 pts Span 2.8 MHz CF 715.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result | Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result |
ML 1 714.8320 MHz 16,42 dBm ML i 715.2161 MHZ 15.73 dBm
T1 1 714.75455 MHz 9.82 dBm Occ Bw 1.088111888 MHz 1 1 714.75734 MHz 8.77 dém Oce Bw 1.088111888 MHz
T2 1 715.84266 MHz 8,91 dém T2 1 715.84545 MHz 9,08 dom

] ] WHLIES o8

Date. 1,NOV.2015 16.09.40

) ] LT —

Date. 1,NOV.2015 16.09:51
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582709-01B

LTE

Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz

/ 16QAM

Date. 1 NOV.2015 16:10.23

Date. 1 NOV.2015 16:10.33

trum Q pectrum
Ref Level 30.00 dBm Offset 11,20 db w» RBW 100 kHz Ref Level 30.00 dBm Offset 11,20 dib w RBW 100 kHz
jo Att 30d8  SWT 19 us » VBW 300 kHz Mode Auto FFT jo Att 0 dé SWT 19 ps w VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 10k Max
Mif1] 17.24 dBm| ™Il 17.09 dF
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M. 1 701 0994 MHz 17.20 d8m M1 1 7013092 MHz 7.09 dBm
T1 1 699.15734 MHz 10.36 dBm Occ Bw 2.703296703 MH2 T1 1 699.15135 MHz 10.77 dBm Occ Bw 2.697302697 MH2
T2 1 701.86064 MHz 11.80 dém | T2 1 701.84865 MKz 11.06 dém |

L

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

Date. 1,NOV.2015 16:11.16
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-
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Date. 1 NOV.2015 161106

m pectrum
Ref Level 30.00 dBm Offset 11,20 db w» RBW 100 kHz Ref Level 30.00 gBm Offset 11,20 db w RBW 100 kHz
jo Att 30de  SWT 19 us » VBW 300 kHz Mode Auto FFT jo Att 30dé  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 10k Max
MLl 17.60 dBm| Wi 17.a1 dnm|
o i 70645700 MHz A 706.27720 MHz|
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CF 707.5 MHz 1001 pts SEa" 6.0 MHZ CF 707.5 MHz 1001 EIS SEOI\ 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result |
M1 1 706.457 MHz 17.68 d8m M1 - § 706.2772 MHz 17.31 d8m
T1 1 706.1. 7 MHz 10.65 dBm Occ Bw 2.727272727 MH2 T1 1 706.15135 MHz 10.48 dBm Occ Bw 2.697302697 MH2
T2 1 708.86064 MHz 12,36 dém T2 1 708.84865 MHz 10.63 dém |
-

L

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Date. 1.NOV.2015 161148

trur
Ref Level 30.00 Bm  Offset 11,20 & w RBW 100 kHz Ref Level 30.00 GBm  Offset 13,20 0B w RBW 100 kHz
o Att 30de  SWT 19 ys w VBW 300 kHz  Mode Auta FFT o At 30de  SWT 19 us @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 180/100
@10k Max (@175 Max
ML 16.94 dim| M0l 16.57 dom
P M 71842710 Mz o X 71,2470 MH;
. _OCCRW . A 2.733266733 MHz = E Occ By 2.727272727 MHz
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CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result | Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result |
M1 1 713.4271 MHz 16.94 dam ™ 1 3 16.57 dam
T1 1 713.12138 MHz Oce Bw 2.733266733 MHz | T1 1 10.13 dBm Oce Bw
T2 1 715.85465 MHz | T2 1 715.86064 MHz 9.37 dém

)
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«auanas.  FCC RF Test Report Report No. : FG582709-01B

LTE Band 12
Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

Q pectrum -
Ref Level 30.00 GBm  Offset 11,20 b w RBW 100 kHz Ref Level 30.00 GBm _ Offset 11,20 0B w RBW 100 kHz
e At 0de  SWT 194s @ VBW 300 kHz  Mode Auta FFT o Att a0d8 SWT 1945 » VBW 300%Hz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
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CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result |
ML 1 70167 MHz 15.03 dom ML 1 702.829 MRz
71 1 599.26224 MHz 9,40 dBm Oce Bw 4.495504496 MHz T1 1 599.25225 MHz Occ Bw 4.485514486 MH2
T2 1 75774 MHz 10.04 dém T2 1 703.73776 MKz |
) ] WL o ( ] ] i
Date. 1.NOV.2015 16:1231 Date. 1,NOV.2015 16:1242

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

pectrur
Offset 11,20 db » RBW 100 kHz Ref Level 30.00 cBm  Offset 11,20 db w RBW 100 kHz
bo Att 30 d8  SWT 19 ys » VBW 300 kHz Mode Auto FFT jo Att 30dé  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 10k Max
CIED 15.73 apm MLl 13.27 dpm
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CF 707.5 MHz 1001 pts BEan 10. Mz CF 707.5 MHz 1001 EIS EEHII 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result |
M1 1 706 1 MHz 15.73 d8m M1 1 705.762 MHz 14.27 dBm
T1 1 705.25225 MHz 11.72 d8m Occ Bw 4.495504496 MH2 T1 | 1 705.2! 5 MHz 9.64 dBm Occ Bw 4.505494505 MH2
T2 1 709.74775 MHz 9.49 dBm | T2 1 709.75774 MHz 6,75 dBm |
; ) ] VIS o i ! ,
Date. 1 NOV.2015 16:13.25 Date. 1 NOV.2015 16:13.14

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

v ctrury
Ref Level 30.00 GBm  Offset 11,20 0B w RBW 100 kHz Ref Level 30.00 GBm __ Offset 11,20 0B w RBW 100 khz
jo Att 30de  SWT 19 us » VBW 300 kHz  Mode Auto FFT jo Att 30de  SWT 19 ps » VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max k Max
CILE]] 15.07 dom| EIEL 13.59 dbm|
o | 719.52000 Mz 0 71424000 MHz|
4475524476 MHz] 4.485514386 MHz]
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CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result | Type | Ref | Tre | X-value | Y-value | __Funetion | Function Result |
ML 1 713.52 MHz 15.87 dam M: 1 713.24 MRz 14,59 dBm
T1 1 711.26224 MHz 10.64 dBm Occ Bw 4.475524476 MH2 T1 1 711.26224 MHz 10.01 dBm Occ Bw 4.485514486 MH2
T2 1 715.73776 MHz 10,82 dém | T2 1 715.74775 MRz 8.68 dBm |
] ] WL o v ) _ 17111 J—
Date. 1.NOV.2015 1611357 Date. 1 NOV.2015 161408
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582709-01B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Date. 1.NOV.2015 161612

Ref Level 30.00 dem Offset 11,20 db w RBW 300 & Ref Level 30.00 cBm Offset 11,20 db w RBW 300 kHz
j= Att 30dé  SWT 12.6 ys » VBW 1 MHz Mode Auto FFT jo Att 30de  SWT 12.6 us » VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
Mil1] 17.04 dibm)| mMiil 16.006 ¢
7015220 MH X " 7012000 MHz,
20 B 3 = 20 .
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0d 0 +
\
1
-10 -10 m
\
20 df == 20 df \‘ Hr—T —
Sy g
40 -40
50 o 50 c
-60 di -60
CF 704.0 MHz 1001 pts BEMI 20.0 MHz CF 704.0 MHz 1001 Eli GEM\ 20, 1Mz
Marker Marker ]
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M. 1 701.522 MHz 17.04 dBm M. 1 701.283 MHz 16.86 dBm
T1 1 699.5445 MHz .49 dBm Occ Bw 8.971028971 MH2 T1 1 699.5445 MHz 9.07 dBém Occ Bw 8.951048951 MH2
T2 1 708.5155 MHz 11.29 dém T2 1 708.4955 MHz 9,94 dém |
)|

] WIS W

)i ] L

Date. 1 NOV.2015 16:16:23

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

JL

Date. 1 NOV.2015 16:17.08

trum [m]
Ref Level 30.00 6ém  Offset 11,20 b w RBW 300 kiz Ref Level 30.00 GBm _ Offset 11,20 0B w RBW 300 khz
o At 30d8 SWT  12.6us m YBW 1MHz  Mode Auto FFT o Att 30d8 SWT  12.6us w VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 10k Max
Mili] 17 nm IEN]
L 7043000 MHz .
1.050949051 MHz F _ OccBw _ 9.050949051 MH:|
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CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result |
ML 1 17.12 dbm ML 1 703.324 MRz 17.52 dom
1 1 11,11 dBm Oce Bw 9.050945051 MH2 1 1 702.9845 MHz 10.51 dBm Oce Bw 9.050945051 MH2
T2 1 712.0355 MHz 11.78 dém J T2 1 712.0355 MHz 11.25 d8m |
-

] T o

JU ] T o

Date. 1 NOV.2015 161655

Highest Channel /

10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Date. 1,NOV.2015 16:17.38

Spectrun ctrur
Ref Level 30.00 GBm  Offset 13,20 0B w RBW 300 kHz Ref Level 20.00 GBm  Offset 11,20 0B w RBW 300 kHz
o Att 30d8 SWT  12.6us w VBW 1MHz  Mode Auto FFT o Att 30d8 SWT  12.6us w VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(0175 Max
micil 16,401 ditm| ML 15,79 dBm
o 1124790 MHz o 115,23960 MHz
9.030969031 MHz 8,99100899 1 MH]
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CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result | Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result |
M1 1 712.479 MHz 16.40 dam ™ 1 715.236 MHz 15.74 dam
TL 1 706.4845 MKz 11.32 dBm Occ Bw 9.030965031 MHz TL 1 706.5045 MHz 9.45 dBm Occ Bw 8.991008991 MHz
T2 1 715.5155 MHz 11.10 dém | T2 1 715.4955 MHz 9.40 dem J
——

)| J 1011 —

Date. 1 NOV.2015 1617 49
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Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582709-01B

LTE Band 12 / 1.4MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1RB

ctrum

RefLevel 30,00 dém Offset 11.20 db

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr

Limit gheck |_SPURIGHIE CRINEKARS _ FARS
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|__Rangelow | Rangeup | RBW | Frequency | PowerAbs | atimit ||| Rangetow | Rangeup | RBW | Frequency | PowerAbs |  atimit ||

96,000 MiE £98.500 MEZ 100.000 kHz 698,89555 MHz -25,66 dBm -12.66 d8 | 714.000 MHz 716.000 MRz 100.000 kHz 715,72927 MHz 21.18 dBm -6.82 db |

698.900 MHz 699.000 MHz 30,000 kHz 698.99755 MHz -21.12 dBm -8.12 dB 716.000 MHz 716,100 MHz 1 30.000 kHz 716.00415 MHz -02.19 dBm 918 dp

055.000 Wiz 701.000 MHz 100.000 kHz £99.22476 MHz 20.77 dBm -9.23 dé 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -27.48 dBm -14.48 dB

w N

\ L

Date: 29 OCT 2015 0959:25
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Date: 29.0CT.2015 10.10:40
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date; 29 OCT 2015 09'53:42

Date: 28.0CT.2015 10.04:57

ao
Spectrum [v]
Ref Level 30,00 dém Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
(@1 AvaPwr 1 AvgPwr
Limit heck JRIGUEC S_ FARE
20 "é’-:r‘k PURIOUS ) INE_ABS 20 ‘Ah:lvll‘ SPURIOUS _LINE_ABS PARS
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Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Bpurious Emissions Spurious Emissions |
|__Rangelow | Rangeup | RBW | Frequency | Powerabs | atimit ||  RangeLow Rangeup | RBW | Frequency | Powerabs |  atimit |
200 Ny £98,500 MHz 100:800 kHz 698,89555 MHz -22,70 dBm -9.70.d8 | 714.000 MHz 716.000 MRz 100.000 kHz 715.05395 MHz 13.12 dém -16.88 db |
698.900 MHz | £99.000 MHz 30.000 kHz 698.99915 MHz -25,76 dBm -12.76 dB 16.000 Mz | 716, 100 MHz | AL AT St i ST
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J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582709-01B

LTE Band 12/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ctruim - rum %
Ref Level 30,00 dém  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 dm  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck [ SPURIOHE CHBEKARS_ FARE
o dime—pRURIONS L INE_ARS 20 ghine _BPURIOUS. | INE_ABS PARS
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Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions ]
|__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit '||_Rangetow | Rangeup | RBW | Frequency | Powerabs | ALimit |
690.000 MHz 698.900 MHz 100,000 kHz 69888666 MHz -24,95 dBm -11.95 dB | 714,000 MHZ 216,000 MAzZ 100,000 kiz 715.76124 MAz | 50,18 dbm = YTXTS |
068,300, MH2 £95.000 12 20,000 kHz 598 /99955 MH2 ~18.62 dém -S.62 dB 716.000 MHz 716,100 MHz | 30.000 kHz 716.01613 MHz -20.36 dBm -7.36 dB
Sesi00a e o L0 Mz 100.cbo iz 589.25275 MHz 20.18 dBm -9.82 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz | -27.69 dBm -14.69 dB
) ! I e
T
' ¢ ( JU ] HERINY) e

Date: 29 OCT 2015 09°57:3
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Date: 29.0CT.2015 10.08:46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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Spectrum lﬂ? rum I 3

Ref Level 30,00 dém Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr 1 AvgPwr v

Limit Gherk RIS CLAEKARS_ TARE
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|__Rangelow | Rangeup | RBW |l Frequency | PowerAbs |  atimit | Range Low Rangeup | RBW | Frequency | Powerabs |  atimit |

SO0 INae 095,900, Mz 100:000 ¥z £98,89555 Wiz -23,83 dBm -10.83 d8 | ||™ 714000 MHz 716.000 MRz 100.000 kHz 715,12188 MHz 12,33 dém -17.67 dB |
698.900 MHz 699,000 MHz 30,000 kHz 698.99226 MHz ~26.70 dBm -13.70 08 716,000 MHz 716,100 MHz | 30,000 kiiz 716.00135 MHz | o SRR
S uceL Wiz AL e 100.00 kHz 70002597 MHz 12.37 dBm -17.63 de | 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -29.44 dBm -16.44 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582709-01B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

rum [u%: rum I b3
Ref Level 30,00 dém  Offset 11.20 d& Made Auto Sweep Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
(@1 AvgPwr @1 AvagPwr
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Spurious Emissions | Spurious Emissions |
|__Rangelow | Rangeup | RBW | Freguency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |

096,000, MHE 1i—038, 90012 100.000 kHz 698,89555 MHz -22.54 dBm -9.54 dB 713.000 MHz | 716.000 MHz 100.000 kHz 715.75574 Mz 20.60 dém -9.40dB |
698.900 MHz | £99.000 MHz 30,000 kHz 698.99905 MHz -16.25 dBm -3.25 8 716 000 MH= 716,100 MHz | 30.000 kHz 716.00115 MHz 17 49 dBm ~4.49 de
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) J T e 1
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 29 OCT 2015 10:18:08
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Spectrum lﬂ73 rum I 55
Ref Level 30,00 dém  Offset 11,20 di Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 d& Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvaPwr 1 AvgPwr___
Limit gheck RIS PARS
20 dkihE —$PURIOUS_LINE_ABS 20 ghine _PPURIOUS. | INE |ABS PARS
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|__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  aLimit |__Range Low RangeUp | RBW | Frequency | PowerAbs |  Alimit
690.000 MHz 698,900 MHz 100,000 kHz 698,85110 Mz ~26.60 dBm -13.60 dB | 713.000 MHz 716.000 MRz | 100.000 Kz 1475878 Tz R BT
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Report No. : FG582709-01B

LTE Band 12/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0,00 dBm Offset 11,20 dB
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Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Raengeup | RBW | Frequency | powerabs | ALimit I
30.000 MHz 690.000 MHz 100.000 kHz 681.58921 MHz -59.13 dBm -46.13 dB 30.000 MHz 690.000 MHz 100.000 kHz 642.33883 MHz -59.23 dBm -46.23 dB |
725,000 MHz | 1.000 GHz | 100.000 kHz 988.87363 MHz | -58,66 dém -45.66 dB 725,000 MHz | 1,000 GHz 100.000 kHz 879.53297 MHz -58.31 dém -45,31 de
1,000 GHz 3.000 GHz | 1.000 MHz 2.85979 GHz -47.41 dBm -34.41 dB 1,000 GHz 3.000 GHz 1.000 MHz 2.85979 GHz -47.73 dBm -34,73 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.98675 GHz -43,29 dBm -30.29 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99625 GHz -43,34 dBm -30.34 dB
7.000 GHz 2,000 GHz 1.000 MHz 7.06623 GHz -43.55 dBm -30.55 dé 7.000 GHz 2,000 GHz 1.000 MHz 7.06723 GHz -43.38 dBm -30.38 dB
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12 / 3MHz
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Lowest Channel / 16QAM

D spectrum
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Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit I
30.000 MHz 690.000 MHz 100.000 kHz 688.84558 MHz -59.05 dBm -46.05 dB | 30.000 MHz 690.000 MHz 100.000 kHz 671.36432 MH2 -59.27 dBm -46.27 dB |
725,000 MHz | 1,000 GHz | 100.000 kHz 921.56593 MHz | -58,45 dBm -45,45 dB 725,000 MHz | 1,000 GHz 100.000 kHz 962,50000 MHz -58.35 dBm -45,35 dB
1,000 GHz 3.000 GHz | 1.000 MHz 1.39865 GHz -38.92 dém -25.92 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -39.32 dém -26,32 dB
3.000 GHz 7.000 GHz | 1.000 MHz 4.19610 GHz -41.09 dBm -28.09 dB 3.000 GHz 7.000 GHz 1.000 MHz 4.19610 GHz -43,10 dBm -30.10 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.07423 GHz -43.47 dBm -30.47 d& 7.000 GHz 9,000 GHz 1.000 MHz 7.86403 GHz -43.50 dBm -30.50 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582709-01B

LTE Band

12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 29.0CT.2015 10:27:29

rum %’ Spe 0\5'
Ref Level 0,00 dém Offset 11,20 dg Mode Auto Sweep Ref Level 0,00 dém Offset 11,20 d8 Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 679.94003 MHz -59.16 dBm -46.16 dB 30.000 MHz 690.000 MHz 100.000 kHz 674.33283 MHz -59.13 dBm -46.13 dB |
725,000 MHz | 1.000 GHz | 100.000 kHz  796.01648 MHz | -58,35 dém 45,35 d@ 725,000 MHz | 1.000 GHz | 100.000 kHz 904.53207 MHz -58.55 dBm -45,55 dB |
1,000 GHz 3.000 GHz | 1.000 MHz 1.41265 GHz -44.35 dBm -31.35 dB 1,000 GHz 3.000 GHz 1.000 MHz 1,41265 GHz -44.81 dBm -31.81 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.99825 GHz | -43.32 dBm -30.32 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99525 GHz -42.97 dBm -29.97 dB
7.000 GHz 2,000 GHz 1.000 MHz 7.06023 GHz -43.49 dBm -30.49 de 7.000 GHz 2.000 GHz 1.000 MHz 7.06023 GHz -43.36 dBm -30.36 dé
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Highest Channel / QPSK

Highest Channel / 16QAM

sectrum D[ spectrn o
Ref Level 0,00 dém Offset 11,20 d8 Mode Auto Sweep Ref Level 0,00 dém Offset 11,20 d8 Mode auto Sweep
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Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 6£81.25937 MHz -59.14 dém -46.14 dB 30.000 MHz 690.000 MHz 100.000 kHz 670.70465 MHz -58.94 dém ~45.94 dB
725,000 MHz | 1,000 GHz | 100,000 kHz 831.45604 MHz | -58.60 dBm -45,60 dB 725,000 MHz | 1,000 GHz 100.000 kHz 870.74176 MHz -58,48 dBm -45.4€ dB
1,000 GHz 3.000 GHz | 1.000 MHz 1,42664 GHz -45.51 dBm -32.51 dB 1,000 GHz 3.000 GHz 1.000 MHz 1,42664 GHz -45.73 dém -32,73 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.99375 GHz -43,26 dBm -30.26 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99775 GHz | -43,20 dBm -30.20 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.05774 GHz -43,54 dBm -30.54 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.05624 GHz -30.26 dB
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LTE Band 12 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum
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Sp

rum

Ref Level 0,00 dém Offset 11,20 dB Mode Auto Sweep

SGL Count 100/100

SGL Count 100/100
@1 AvgPwr @1 Avgpwr
Limit ﬂthnrl\ Limit 'thnrh PAES
e _SPURIOUS LINE _ABS Mupe SPURIOUS LINE _ABS PAES
BT e St s— ——— —— ||| -0 detE—F= e T H -
SPUR TNE_ABS LINE_ABS_
-30 dBi -30 dBr
=40 dBr + -40 dBr
' ) E i ‘i I 4 W T § S
50 dé -50 dé
i
-70 dB -70 dBi
-30 dBr -30 der
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit I
30.000 MHz 690.000 MHz 100.000 kHz 665.38531 MHz -59.08 dBm -46.08 dB 30.000 MHz 690.000 MHz 100.000 kHz 672.68366 MHz -59.08 dBm -46.05 dB |
725,000 MHz | 1,000 GHz | 100.000 kHz 703.54396 MHz | -58,45 dBm -45.45 dB 725,000 MHz | 1,000 GHz 100.000 kHz 848.76374 MHz -58.69 dBm 45,60 dB
| 1,000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -38.99 dém -25.99 dB 1,000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -39.87 dém -26.87 dB
3.000 GHz 7.000 GHz | 1.000 MHz 4.19660 GHz -42.75 dBm -29.75 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99825 GHz -43,38 dBm -30.38 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.84704 GHz -43.51 dBm -30.51 de 7.000 GHz 9.000 GHz 1.000 MHz 7.08123 GHz -43.46 dBm -30.46 dé
g
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit I
30.000 MHz 690.000 MHz 100.000 kHz 682.24888 MHz -59.09 dBm -46.09 dB 30.000 MHz 690.000 MHz 100.000 kHz 673.01349 MHz -59.05 dBm -46.05 dB |
725,000 MHz | 1.000 GHz | 100.000 kHz 917.71978 MHz | -58.51dBm | -4551d8 725,000 MHz | 1,000 GHz 100.000 kHz  936.95055 MHz -58.55 dBm -45,55 dB
1,000 GHz 3.000 GHz | 1.000 MHz 1.41115 GHz -46.19 dBm -33.19 dB | 1.000 GHz 3.000 GHz 1.000 MHz 2.82179 GHz -47.04 dBm -34.04dB |
3.000 GHz 7.000 GHz | 1.000 MHz 6.99728 GHz | -43.42 dBm -30.42 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99475 GHz | -43,30 dBm -30.30 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.05174 GHz -43.46 dBm -30.46 d& 7.000 GHz 9.000 GHz 1.000 MHz 7.05374 GHz -43.46 dBm -30.46 d&
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LTE Band

12 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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Rangelow | Rangeup | RBW 1 Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit I
30.000 MHz 690.000 MHz 100.000 kHz 687.52624 MHz -58.97 dém -45.97 dB | 30.000 MHz 690.000 MHz 100.000 kHz 671.36432 MHz -59.26 dBm -46.26 dB
725.000 MHz 1.000 GHz 100,000 kHz 971.56593 MHz -58.54 dBm -45.54 dB 725,000 MHz | 1,000 GHz 100,000 kHz 915.52198 MHz -58.65 dBm -45.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -42.66 dBm -29.66 dB 1,000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -43.30 dBm -30.30 dB
3,000 GHz 7.000 GHz 1,000 MHz 6.99775 GHz -42,95 dBm -29.95 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99925 GHz -43.50 dBm -30.50 dB
7.000 GHz 9,000 GHz 1,000 MHz 7.86803 GHz -43.42 dBm -30.42 dB 7.000 GHz 3,000 GHz 1.000 MHz 7.06023 GHz -43.46 dBm -30.46 dB
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 667.40630 MHz -59.04 dBm -46.04 dB | 30.000 MHz 690.000 MHz 100.000 kHz 647.94603 MHz -59.12 dém -46.12 dB
725,000 MHz | 1,000 GHz | 100.000 kHz 858.92857 MHz -58.35 dBm -45.35 dB 725,000 MHz 1,000 GHz | 100.000 kHz 928.98352 MHz -58,52 dBm -45,52 dB
1,000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -39.76 dBm -26.76 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -40.30 dBm -27,30 dB
3.000 GHz 7.000 GHz | 1.000 MHz 4.19760 GHz -42,36 dBm -29.36 dB 3.000 GHz 7.000 GHz 1.000 MHz 4.19760 GHz -42.41 dBm -29.41 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.06223 GHz -43,34 dBm -30,34 d& 7.000 GHz 9,000 GHz 1.000 MHz 7.07723 GHz -43.50 dBm -30.50 d&
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SPORTON LAB.
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Report No. : FG582709-01B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 678.95052 MHz -59.11 dBm -46.11 dB | 30.000 MHz 690.000 MHz 100.000 kHz 665.75712 MHz -59.03 dBm -46.03 dB |
725,000 MHz | 1.000 GHz | 100.000 kHz 911.95055 MHz | -58,53 dém -45.52 d@ 725,000 MHz | 1,000 GHz 100.000 kHz 976.51099 MHz -58.,47 dBm -45.47 dB
1,000 GHz 3.000 GHz | 1.000 MHz 1.40665 GHz -47.12 dBm -34,12 dB 1,000 GHz 3.000 GHz 1.000 MHz 1,40665 GHz -47.01 dB8m -34,01 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.99775 GHz -43.11 dBm -30.11 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99975 GHz | -43,30 dBm -30.30 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.52912 GHz -43.44 dBm -30.44 de 7.000 GHz 9.000 GHz 1.000 MHz 7.04824 GHz -43.17 dBm -30.17 dé
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Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 681.91904 MHz -59.14 dBm -46.14 dB 30.000 MHz 690.000 MHz 100.000 kHz 674.66267 MHz -59.07 dBm -46.07 dB |
725,000 MHz | 1.000 GHz | 100.000 kHz 905.63187 MHz | -58.60 dém -45.60 dB 725,000 MHz | 1,000 GHz 100.000 kHz 867.71978 MHz -58.47dBm | -45.47dB
1,000 GHz 3.000 GHz | 1.000 MHz 1,41365 GHz -44.02 dBm -31.02 dB 1,000 GHz 3.000 GHz 1.000 MHz 1,41365 GHz -43.91 dém -30.91dB |
3.000 GHz 7.000 GHz | 1.000 MHz 6.99928 GHz | -42.99 dBm -29.99 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99775 GHz | -43.54 dBm -30.54 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.06823 GHz -43,36 dBm -30.36 d& 7.000 GHz 9,000 GHz 1.000 MHz 7.86053 GHz -43.53 dBm -30.53 d&
) "VERIRNED
[ X LU ( ) -

Date: 29.0CT.2015 11:22:08

Date: 29.0CT.2015 11:23.03

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A12-29 of 30

Report Template No.: BU5-FGLTE Version 1.4




«aanss. FCC RF Test Report

Report No. : FG582709-01B

Frequency Stability
Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0007
30 Normal Voltage 0.0112
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0100
0 Normal Voltage 0.0124
10 Normal Voltage 0.0096 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0122
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0099
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35 V
2. The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.57 4.9 4.78 5.83 PASS
Highest CH - - - -
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK [16QAM
Lowest CH - - - - 4.96 4.94 - - - - - -
Middle CH - - - - 5.02 5.03 | 9.95 | 9.69 - - - -
Highest CH - - - - 5.01 4.97 - - - - - -
SPORTON INTERNATIONAL INC. Page Number : A13-30f 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582709-01B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date. 1.NOV.2015 14.2251

)8 ] WIS o

trum ‘ pectru
Ref Level 30.00 6ém _ Offset 11,30 b w RBW 100 kHz Ref Level 30.00 cbm  Offset 11,30 0B w RBW 100 kHz
e At a0d8 SWT 19 us @ VBW 300kHz  Mode Auto FFT o Att a0d8 SWT 1945 @ VBW 300%Hz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
miil 15.02 divm| mibl 14.61 dim|
o : 768030900 MHz| b 7749.06000 MHz
B 26.00 48| ndB 26.00 ya|
o P AN BV AN 3.955000000 MHZ| fod po P N B v 4.935000000 MHz|
" Q factor \ 157.5) Q factor \ 156.0
\ \
d 0
hd .1 h / \
-10 - - -10 dB - "
] !
/ \ / \
Oy A 2\ - 20d
& 2 <y \ AV ) P i N >
a0
-40 40
50d 50 d
60 d 60
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Tre| X-value | Y-value | Function | Function Result Type | Ref | Tre| X-value 1 Y-value | Function | Function Result
ML 1 780.300 MHz 15.02 dom B down 4,955 MHz [ 1 779.86 MAz 14.61 dBm ndd down 4.935 MHz ||
71 1 777.042 MHz -11.05 d8m nd8 26.00 d8 1 1 777.042 MHz -11.39 dBm ndg 26.00 dB
T2 1 781,998 MHz ~10.87 dBm Q factor 157.5 T2 1 781.978 MHz ~11,30 dBém Q factor 158.0

)8 ] L

Date. 1 NOV.2015 14.22.40

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date. 1 NOV.2015 14.23.02

)8 ] "W o

m Q“%’ pectrur
Ref Level 30.00 dBm Offset 11,30 db w» RBW 100 kHz Ref Level 30.00 gBm Offset 11,30 dBb w RBW 100 kHz
jo Att 30d8  SWT 19 ps w VBW 300 kHz Mode Auto FFT j= Att 30de  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
miil [ITEN] 14,72 dBm|
o o 37000 MHz
nda 26.00 de|
o A 5.015000000 MHz| o Ao N TR Vi A - (N 0 5.025000000 MHz|
" i 155.9) ] Q factor \ 155.7
/ \
0d - 0
L2,
-10 ~10 dB
i S NN VWLAA A
-40 -40
S0d 50 d
-60 -60
CF 782.0 MHz 1001 pts BEun 10.0 MHz CF 782.0 MHz 1001 EIS ﬁgun 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result |
M1 1 781.92 MHz 15.77 deém nde down 5.015 MH2 M1 782.37 MHz 14,73 dBm nde down 5.025 MHz |
T1 1 779.463 MHz -10.07 dBm nds 26.00 d8 T1 1 779.493 MHz -11.13 dBm nds 26.00 d8
T2 1 784.476 MHz -10.30 dBm Q factor 1559 T2 1 784.517 MHz -11,33 dem Q factor

~—

J )

Date. 1 NOV.2015 14.23:12

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

trur

&

A VAYZ

Ref Level 20.00 GBrm  Offset 11,30 0B w RBW 100 Wz Ref Level 30.00 b Offset 11,30 0B w RBW 100 vhe
e Att ode 1945 w VBW 300kHz  Mode Auta FFT e Att 30d8 SWT  19us w VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
R 15,45 dBm| LD 13.07 diim|
e 764.79000 Mtz b 708 16900 MHz
nds 26.00 d8) 26.00 U8
" B o 5.005000000 MHZ| Py e 3.965000000 MHz
3 Q factor \‘ 156.8] x 156.1
0ds / A 0
-10 ¢ -10 df

™ W

———

Date. 1, NOV.2015 14:24.97

40 d 40 d

50d 50 d

-60 -60

CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz

Marker Marker

Type | Ref | Tre| X-value [} Y-value | Function | Function Result Type | Ref | Tre| X-value ] Y-value | Function | Function Result
ML 1 784,79 MHz 15,45 dBm e down 5.005 MH2 ML i 785.169 MHz 14,07 dom ndB down 4,968 MHz ||
T1 1 781,953 MHz -10.68 dBm nds 26.00 d8 1 1 762,012 MHz -12.04 dBm nds 26.00 d8
T2 1 786.958 MHz 10,59 dBm Q factor 156.8 T2 1 786.978 MHz 11,78 dam Q factor 158.1 |

)\ ] [0

Date. 1, NOV.2015 14:24.06

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FG582709-01B

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date. 1.NOV.2015 14:25.00

Spectrum l“.‘? Spectrum Ly
Ref Level 30.00 GBm  Offset 11,30 ob w RBW 300 kiz Ref Level 30.00 GBm __ Offset 11,30 0B w RBW 300 khz
o att 30d8 SWT  12.6us @ VBW 1MHz Mode Auta FFT o att 30d8 SWT  12.6us w VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
010k Max @17k tax
M 1650 dBm| M 15.51 dim|
- 784.3500 MHz o 7791230 MHz
s s o N = 26.00 4B s T ndB 26.00 u8)|
fo/da i ~AY T R WY vy 9.950000000 MHZ 1/ N T e B e, 9.690000000 MHz|
¥ ] Q factor \ 78.8 i T Q factor \ a4
\ | \
Odi f 1 0 - \
/ \ / )
-10 dBm + - -10 dem + T
/ \ / \
R = = = Pl e o — S
30 a0
40 40
S0 dl 50 d
60 60
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Functien | Function Result
ML 1 16.58 dBm e down 9.95 MHz M1 1 779.123 MHz 15.51 dam ndB down 9.69 MHZ
1 1 -9.37 dBm ndg 26.00 d8 1 1 777.125 MHz -10.05 dBm ndg 26.00 d8
T2 1 787.015 MKz -9.54 dém Q factor 78.8 T2 1 786,815 MHz ~10.95 dém Q factor 20.4
T ) Y
] LI ]

Date. 1. NOV.2015 14:24.49

TR o8

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |[16QAM| QPSK [16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM
Lowest CH - - - - 4.5 4.5 - - - - - -
Middle CH - - - - 449 | 448 | 9.01 9.01 - - - -
Highest CH - - - - 4.5 4.49 - - - - - -
SPORTON INTERNATIONAL INC. Page Number : A13-6 of 17
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582709-01B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date. 1.NOV.2015 14:22.19

m ‘ pectrum -
Ref Level 30.00 GBm _ Offset 11,30 b w RBW 100 kHz Ref Level 30.00 cbm _ Offset 11,30 0B w RBW 100 kHz
o At 30ds  SWT 19 us w VBW 300 Hz  Mode Auto FFT o Att 30 d8 1945 @ VBW 300%Hz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 10k Max
Mif1] 14.91 dibm| mibl 14.24 dF
A 781.21800 MHz " 7R1.05800 MH:
3 $.495504496 MHz s oce 8! 4495504496 MHz
AV VWA = AUV A e o ha
o 7 ASWATs ) : Yo d ; h
/ \ |
0d . 0 \
/ \ /
-10 . 4 -10 derr
/ \
A o 4 \
20 SN i = 3
a0
-40 40
50d 50 d
60 60
GF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Tre| X-value | Y-value | Function | Function Result | Type | Ref | Tre| X-value | Y-value | Function | Function Result |
M. 1 781.218 MHz 14.91 d8m M. 1 14.34 dBm
71 1 777.26224 MHz 9.02 dBim Occ Bw 4.495504496 MHz 1 1 777.2 9.22 dém Oce Bw 4.495504496 MH2
T2 1 781,75774 MHz 9.21 d8m T2 1 781.7! 8,72 dBm |
T

THHITIS

)8 ] s

Date. 1 NOV.2015 14.2230

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrun

Ref Level 30.00 GBm _ Offset 11,30 0B w RBW 100 kHz Ref Level 30.00 GBm __ Offset 11,30 0B w RBW 100 khz
e Att 0de SWT 19 us » VBW 300kHz  Mode Auto FFT o Att a0ds SWT 1945 @ VBW 300%Hz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max |@ 10k Max
MLl 15.18 dBm| Mifl 14.25 dim|
o 78240900 MH bt 781.89000 MHZ|
$.485514486 MHz 4.47 4476 MHz|
10 d S 104 ki VISR MY "
i (
/
od 0 \
) \ ” \
-10 - -10 dBrm -
\
204 < 20 d -
AN LA P U=~ A W N = o
a0 a0 -
40 -40
50d 50 d
60 60
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result |
M1 1 782.839 MHz 15,18 d&m M1 1 781.89 MHz 14.25 d8m
71 1 779.76224 MHz 10.40 dbm Occ Bw 4.485514486 MHz T1 1 779.75225 MHz 8.42 dam Oce Bw 4.475524476 MH2
T2 1 78424775 MHz 9,97 dém T2 1 784.22777 MHz 8.89 d8m |

w

J

Date. 1. NOV.2015 14.2334

WIS W8

)i ] LU

Date. 1 NOV.2015 14:23.23

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date. 1, NOV.2015 14.23:45

ctrum
Ref Level 30.00 cBm  Offset 11,30 0B w RBW 100 kHz Ref Level 20.00 GBm  Offset 11,30 0 w RBW 100 kHz
o Att 30de  SWT 19 4s  VBW 300 kHz  Mode Auto FFT o Att 0de SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@10k Max @37k Max
MALTl 13,49 ditm| Ml 13,00 ditm|
o 76462000 MHz a1 783.91100 MHz
Oce Bw 4.495504496 MHz] 4.485514486 MHz|
T s AV
1 10 - s -
i \
0 0 :
/ \
-10d
T
v A
-30 dém
<40d -40 di
-50 50
0 0
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result | Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result |
M1 1 784.62 MHz 14,49 dam ML 1 783.311 MHz 14.80 dam
T1 1 782.24226 MHz 9.40 dBm Occ Bw 4.495504496 MH2 T1 1 782.25225 MHz 8.96 dém Occ Bw 4.485514486 MH2
T2 1 786.73776 MHz 10.58 dém T2 1 786.73776 MHz 8.68 dem |
T

T e

)| J [0

Date. 1 NOV.2015 14:2355

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-
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FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FG582709-01B

Spectrum l‘i‘? Spectrum w
Ref Level 30.00 GBm  Offset 11,30 0B w RBW 300 kiz Ref Level 30.00 b Offset 11,30 0B w RBW 300 kHz
o At 30d8 SWT  12.6us m VBW 1MHz  Mode Auto FFT o Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@10k Max @16k Max
Mic 16.67 dnm| ML 15.60 dim|
20 N 7127590 MHz - ; 2044900 MH;
‘ A T ool [ oy ) i 1.010989011 MH. ks 1.010089011 MH.
v YA A T e ~
10 d& 10 d&: 3 — 2
/ / \
0 dom / 0 { \
( ! / \
-10 dBm - - 10 dBm -
1 \ I \
20 T Y A = 20 df = s £ \ ~
a0 a0
40 40
-50 df -50 df
40 60
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 782.759 MHz 16.67 dBm M1 1 784.498 MHz 15.68 dBm
1 1 777.4645 MHz 11,14 dBm Oce Bw 9.010989011 MH2 1 1 777.5045 MHz 9,26 dam Oce Bw 9.010989011 MH2
T2 1 786.4755 MHz 10.07 dém T2 1 786.5155 MHz 9.52 dém
WL &8 Y T
] ] UBERTERES J UEERARRES
Date. 1.NOV.2015 14:2428 Date. 1.NOV.2015 14:24.38
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Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582709-01B

LTE Band 13 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

lm]
i v
RefLevel 30,00 dém  Offset 11.30 dis Made Auto Sweep Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvaPwr
Limit ¢heck | PAS Limit Gheck FARS
20 dBire PURLOUS INE ABS pake ! 20 Aaiuu SOTT-ITaTIES INE ABS 0 S
10 dBrm ﬂ - 10 d8n H
4B da
e I | : i
-10 dam e - =
A | [l
e 11 [ 1
s \ I
SOURIDUS_LINE ABS f( \ 1 H = “ ” \ o =
-40 d8m 3 -40 dBm +-
iV A%, G T
sod /\‘ r‘ -\ T 50 d8 |— ’ t
5048 Ve G0
Start 763.0 MHz 7007 pts Stop 806.0 MHz | || 'start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions |Spurious Emissions
|___Range Low | _Rangeup | RBW | Frequency |__Powerabs | ALimit | Rangelow | Rangeup | REBW | Frequency | __PowerAbs | ALimit |
763.000 MHz 775,000 MHz 6.250 kHz 77302797 MHz | -50.73 dém -15.73d8 ||| 763.000 MHz 775.000 MHz | 6.250 kHz 772.75225 MHz -60.63 dBm -25.63 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.02293 MHz -45.24 dBm -32.24 d8 | 775.000 MHz 775.900 MHz 100.000 kHz 775.63611 MHz -49.87 dbm -35.87 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98596 MHz -51.01 dBm -38.01 dé 775.900 MHz | 776.000 MHz | 30.000 kHz 775.96150 MHz | ~53.81 dBm ~40.81 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 20.20 dBm -9.80d8 | 776.000 MHz 788,000 MHz 100.000 kHz 786,58731 MHz | 20.31 dBm .69 dB |
788.000 MHz 788.100 MHz 30.000 kHz 788,01444 MHz -53.80 dBm -40.80 8 | 788,000 MHz 788,100 MHz 30.000 kHz 788.03601 MHz | -40.40 dém -27.40 de
788.100 MHz 793.000 MHz 100,000 kHz 790.33462 MHz ~49.49 dBm -36.49 dB 788.100 MHz 793,000 MHz | 100.000 kHz 788.17098 MHz -41.59 dBm -28.59 dB
793.000 MHz 806.000 MHz 6.250 kHz 706,42208 MHz -60.61 dBm -25.61 d8 | 793.000 MHz 806.000 MHz | 6.250 kHz 795.43506 MHz -60.61 dam -25.61 db
) ] Ly 1
L L L 1, ] [1]

Date; 29 OCT 2015 14:0003

Date: 1.NOV. 2015 14:05:29

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

=)
rum v
Ref Level 30,00 dém  Offset 11.30 db Made Auto Sweep Ref Level 30.00 dBm  Offset 11.30 d@ Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
(@1 AvgPwr o1 AvaPwr
Limit @heck | PABS Limit Gheck FARS
20 dhiie—$BURIOUS LINE ABS Lake ! B e i - 4
10 de L 4 10 dBr
der ) o di | 1
| | I |
-10ds = g l i -10 déy = T \
20 B - -20 dBm J
e 7 B
_SPURIOUS_LINE ABS | ~—— —1 ) H= =1
o 1 P \
i /»"’, }
&0 dny o _&n di \A
Start 763.0 MHz 7007 pts Stop 806.0 MHz ] ||l Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions |Spurious Emissions
|___Range Low Range Up | RBW | Frequency | __Powerabs | ALimit | Range Low Range Up | REBW | Frequency | Powerabs | ALimit |
763.000 MHz 775,000 MHz 6.250 kHz 77482617 MHz | -40.57 dém -5.57.d8 | || 763.000 MHz 775.000 MHz 6.250 kHz 774.73027 MHz -55.43 dBm -20.48 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88337 MHz -27.16 dBm -14.16 dB 775.000 MHz 775.900 MHz | 100.000 kHz 775.85549 MHz -40.68 dBm -27.68 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93192 MHz -31.39 dBm -18.39 dB 775.900 MHz | 776.000 MHz | 30.000 kHz 775.95748 MHz -45.25 dBm -32.25 dB
776.000 MHz | 766,000 MHz 100.000 kHz 780,10589 MHz 5.74 dBm -24.26 dB | 776.000 MHz 788,000 MHz 100.000 kHz 782,53940 MHz 5.94 dBm -24.06 dB
788.000 MHz 788.100 MHz 30,000 kHz 788,05470 MHz -46.66 dBm -33.66 0B | 788.000 MHz 788,100 MHz 30.000 kHz 788,06442 MHz | -34.23 dém -21.23dB |
788.100 MHz 793.000 MHz 100,000 kHz 788.15629 MHz -42.64 dBm -29.64 0B 788,100 MH= 793,000 MHz | 100.000 kHz 788.10734 MHz -30.19 dBm ~17.19 dB
793.000 MHz B806.000 MHz 6.250 kHz 793.43506 MHz -60.54 dBm -25.54 dB_| 793.000 MHz 805.000 MHz | 5.250 kHz 793,14935 MHz -53.05 dBm -18.05 dB |
- Yy m ; m-ﬂT-—
L = L I ] b

Date: 29 OCT 2015 14:05.45

Date 1.NOV.2015 14:02.00

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG582709-01B

LTE Band 13 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

lml
ruim "
Ref Level 30,00 dém  Offset 11.30 di Made Auto Sweep Ref Level 30.00 dBm  Offset 11.30 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvaPwr
Limit heck [ PABS Limit Gheck FARS
20 dbHe—YBURIOUS JINE ARG D | 20 dhipe—$OURIOUS }INE ABS LABS
10 dBn ! 10 dBr
0 dBr 0de
-10 dBm t
| = /
-20 dBm : f
o S 1 /
SPLRIDUS,_ LINE ABS ” ’ S 4
-40 dim in
sod T
50 dny &0
Start 763.0 MHz 7007 pts Stop 806.0 MHz | || 'start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions |Spurious Emissions
|__Range Low Range Up RBW | Frequency | __Powerabs | ALimit | Rangelow | Rangeup | REBW | Frequency | __PowerAbs | ALimit |
763.000 MHz 775,000 MHz 6.250 kHz 773.03996 MHz | -52.36 dém -17.26 08 ||| 763.000 MHz 775.000 MHz 6.250 kHz 774.71828 MHz ~60.29 dBm -25.20 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.62892 MHz -44,89 dBm -31.89 dB 775.000 MHz 775.900 MHz | 100.000 kHz 775.09935 MHz -48.16 dBém -35,16 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99166 MHz -£0.10 dBm -37.10 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.92702 MHz -53.31 dBm -40.31 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.33666 MHz 19.01 dBm -10.99 a8 | 776.000 MHz 788,000 MHz 100,000 kHz 786.63936 MHz 19,37 dém -10.63 dB
788.000 MHz 788,100 MHz 30,000 kHz 788,02802 MHz -53.36 dBm -40.36 d8 | 788,000 MHz 768,100 MHz 30.000 kHz 788,00594 MHz -41.64 dém -26.64 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.73881 MHz -49.17 dBm -36.17 dB 788,100 MH= 793,000 MHz | 100.000 kHz 788.23452 MHz -41.52 dBm -29.52 dB
793.000 MHz 806.000 MHz 6.250 kHz 795,94156 MHz -60.84 dBm -25.84 d8 | 793.000 MHz 806.000 MHz | 6.250 kHz 793.88961 MHz -60.35 dim -25.35 dB |
g Y mra - W
L= = { JU J

Date: 29 OCT 2015 14:01:49

Date: 1.NOV 2015 14:04:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

um

Ref Level 30.00 dBm

Ref Level 30,00 dém  Offset 11.30 d& Mode Auto Sweep Offset 11.30 d& Made Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
(@1 AvgPwr o1 AvaPwr
Limit Gheck I rals Limit Gheck v
20 dhire PURLOUS INE AE pakges : 20 (‘hi‘“‘ pOURLALLS. INE 485 B
10 dE i d 10 dBr
=l 0 =
-10 48 —4 ‘[ |1 - -10 dB = } } EE
20 dB ! i " -20 dBm J '\»
\
w5 9o \ 5783
_SPURIOUS,_LINE ABS |_SPU T*-
L _SPL z =
40dB J}J _\T S \
e = e r
arh ] A ’J o
Start 763.0 MHz 7007 pts Stop 806.0 MHz ] || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions |Spurious Emissions
|__Range Lo RangeUp | RBW | Frequency |__PowerAbs | ALimit | Range Low Rangeup | REBW | Frequency | powerabs | ALimit |
763.000 MHz 775,000 MHz 6.250 kHz 774.94605 MHz | -42.43 dbm -7.43dé ||| 763.000 MHz 775.000 MHz 6.250 kHz 774.91008 MHz -56.49 dBm -21.49 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.77098 MHz -29,42 dBm -16.42 dB 775.000 MHz 775.900 MHz | 100.000 kHz 775.80425 MHz -42.47 dém -29.47 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93472 MHz -33.71 dBm -20.71 d8 775.900 MHz 776.000 MHz 30.000 kHz 775.93372 MHz -47.28 dBm -34.28 dB
776.000 MHz 788,000 MHz 100.000 kHz 781,53247 MHz 4,85 dBm -25.15 dB | 776.000 MHz 788,000 MHz 100,000 kHz 782,92308 MHz 4.96 dBm -25.04 dB
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Frequency Stability
Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0095
40 Normal Voltage 0.0004
30 Normal Voltage 0.0113
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0100
0 Normal Voltage 0.0084
10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0095
20 Normal Voltage 0.0000
20 Battery End Point 0.0009
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35 V
2. The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.58 5.71 5.91 6.58
Middle CH 4.64 5.54 6.06 6.58 PASS
Highest CH 4.61 5.54 5.91 6.35
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